
U.S. Department of the Interior November 2020 

McClusky Canal, Garrison Diversion Unit, North Dakota 

Missouri Basin Region 
Dakotas Area Office 
Bismarck, North Dakota

Estimated lead agency costs 
for preparing this EIS: 

 $2,004,000 

Final Environmental Impact Statement 
Eastern North Dakota Alternate Water 
Supply Project
Volume 4: Appendices C, D, E, F, G, H, I, J, K, and L 



Mission Statements 
The Department of the Interior (DOI) conserves and manages the 
Nation’s natural resources and cultural heritage for the benefit and 
enjoyment of the American people, provides scientific and other 
information about natural resources and natural hazards to address 
societal challenges and create opportunities for the American people, 
[...]
Options 2, 3, and 4 include UV disinfection as well as additional pretreatment processes to improve 
the effectiveness of AIS removal. As the biota treatment options progress, additional levels of 
treatment capabilities are added. The treatment options are discussed in further detail in the 
following sections. 

 

Figure 5-1 Biota Water Treatment Options 

 



U.S. Department of the Interior | RISK AND CONSEQUENCE ANALYSIS 

BIOTA WATER TREATMENT OPTION ANALYSIS 5-3 
 

Figure 5-2 is from the Transbasin Effects Analysis and shows the relative size of various AIS. The 
proposed sand/grit removal process would remove particles above 100 microns as described 
above.  The proposed filtration process would remove particles above the 10-micron size.  The 
proposed membrane filtration would remove particles above the 0.001- to 0.1-micron size.  

 

Figure 5-2 Relative Size of AIS 

5.2 OPTION 1 – DISINFECTION 

Option 1 provides water treatment through sand/grit removal and chlorine disinfection for 
removal of AIS. Sand/grit removal physically separates macro-organisms and fine material from the 
inflow before continuing to chlorine disinfection. Removing macro-organisms such as mollusks and 
mud snails reduces the chlorine demand as well as time required to maintain the treatment 
equipment. The chlorine disinfection process is designed to meet 3-log Giardia and 4-log virus 
inactivation. Chlorine disinfection provides both the log-inactivation credit and disinfectant 
residual to reduce the opportunity for re-growth of organisms in the pipeline. 

5.2.1 Sand/Grit Removal 

Sand/grit includes sand, gravel, or other heavy solid materials that have a higher density than 
water, which enables it to be physically separated from the raw water inflow. Sand/grit removal 
can be achieved through several means, the most common of which are with hydraulic settling, 
aerated grit chambers, mechanical-forced vortex units, and gravity-forced vortex units. Due to the 
ability to achieve higher removals of smaller particles only vortex removal processes were 
considered for this project. A mechanical-forced vortex unit uses a paddle to create a vortex that 
separates sand/grit from the raw water. Gravity-forced units have no moving parts; they passively 
split the sand/grit from inlet flow using a pressure drop applied over a stack of cones providing a 
high surface area. Both mechanical forced and gravity forced vortex units have been used for 
sand/grit removal at water production facilities. To enhance the capture and removal of AIS of 



U.S. Department of the Interior | RISK AND CONSEQUENCE ANALYSIS 

BIOTA WATER TREATMENT OPTION ANALYSIS 5-4 
 

concern, the sand grit system has been designed to remove 95 percent of all particles with a specific 
gravity greater than 2.1 and size greater than or equal to 100 microns. This conceptual design has 
been developed using the gravity-forced vortex units selected as the basis of design to achieve the 
greatest removal through either settling or adsorption of AIS on to the sand/grit particle for 
removal.  Once removed, the sand/grit is pumped to a classifying unit where it is washed, cleaned, 
concentrated, and dewatered. Dewatered grit is typically collected in a roll-off dumpster and 
trucked to a landfill. A landfill in the MRB would be used for this application. 

5.2.2 Chlorine Disinfection 

Free chlorine disinfection will be the primary disinfectant in this option to meet the targeted 
inactivation. The chlorine disinfection system proposed for the State RRVWSP relies upon a 
combination of contact basins and pipeline volume to achieve the targeted chlorine residual contact 
times. For the ENDAWS alternatives, the target chlorine contact times will be achieved only through 
contact basins. At the discharge of the contact basins, ammonia will be added to consume the free 
chlorine and generate chloramines. Chloramines are a more stable chlorine residual, and 
eliminating free chlorine significantly reduces potential disinfection by-products (DBP) formation.  

This option provides basic disinfection with 215 minutes of free chlorine contact time at an 
expected residual of 3.0 mg/L in a serpentine disinfection contact basin with a baffling factor of 0.8, 
which calculates to a cT of 516 mg-min/L. A cT of 516 mg-min/L is required to achieve greater than 
3-log removal/inactivation of Giardia, as well as provide greater than 4-log removal/inactivation of 
viruses. Free chlorine disinfection is followed by ammonia addition to form chloramines.  

5.2.3 Residual Chlorine 

A chlorine residual will be maintained entering the transmission pipeline for this Option 1 and all 
subsequent biota treatment options discussed in Chapter 5 (Options 2, 3, and 4). Furthermore, a 
detectable residual may be present throughout the water delivery pipeline in all options. Prior to 
the transferred water entering the receiving natural water source, any remaining disinfection 
residual will be quenched and removed by the State RRVWSP. This is accomplished using a 
quenching chemical, sodium bisulfite. Additional chemical feed and storage systems will be 
required at the discharge location to achieve proper quenching of the disinfectant residual before 
discharge.  

5.3 OPTION 2 – ENHANCED DISINFECTION 

Option 2 is an enhanced disinfection process, including sand/grit removal and UV light irradiation 
(UV) and free chlorine disinfection and chloramine formation. UV is an effective disinfection 
process that provides significant inactivation of Giardia, Cryptosporidium, and other chlorine 
resistant AIS with minimal DBP formation. It provides system flexibility by decreasing the 
necessary chlorine contact time due to its efficacy at Giardia inactivation compared to the sole use 
of chlorine (Option 1). Unlike chlorine disinfection, UV disinfection is not as effective against 
viruses at typical UV dosages and does not provide a disinfection residual in the effluent. Post UV 
chlorine application is necessary to establish a residual in the transmission pipeline. Virus 
inactivation is possible using UV disinfection, but at the cost of significantly increasing energy usage 
by an approximate factor of three. Therefore, the UV system will not be designed for virus 
inactivation. The UV and chlorine disinfection systems are designed for a peak flow of 107 mgd. 

5.3.1 UV Disinfection 

The UV system capacity is designed to provide a dose of 40 mJ/cm2 at a peak flow of 107 mgd. UV 
dose requirements are selected in order to achieve greater than 3-log removal/inactivation of 



U.S. Department of the Interior | RISK AND CONSEQUENCE ANALYSIS 

BIOTA WATER TREATMENT OPTION ANALYSIS 5-5 
 

Giardia based upon tables provided by the EPA. In addition, the UV system has been designed to 
achieve 4-log removal/inactivation of Myxobolus cerebralis (Hedrick 2007, Hedrick 2008, Hedrick 
2012). In order to provide consistent pathogen removal capabilities, the maximum capacity of the 
UV system designed for Option 2 is also proposed as the UV system for Options 3 and 4. 

5.3.2 Chlorine Disinfection 

UV disinfection is followed by chlorination in a contact basin, which provides the log-inactivation of 
viruses that is not achieved in the UV reactors. The additional disinfection/AIS removal provided by 
UV reduces the Giardia log-inactivation potentially required by the chemical chlorine disinfection 
alone. In accordance with a conservative approach, the same disinfection contact basin (DCB) 
design for the chlorine disinfection described in Option 1 will be used in Option 2 as well to provide 
full disinfection redundancy to the UV system. As with Option 1, this treatment design provides a 
calculated cT of 516 mg-min/L based on 215 minutes of free chlorine contact time in a serpentine 
disinfection contact basin with a baffling factor of 0.8 at an expected residual of 3.0 mg/L. Following 
chlorine disinfection, ammonia is fed into the chlorinated water stream to form chloramines before 
entering the transmission line.  

Enhanced disinfection consisting of UV irradiation followed by chlorination is also proposed as the 
disinfection/AIS inactivation process for Options 3 and 4. 

5.4 OPTION 3 – CONVENTIONAL TREATMENT 

Option 3 consists of coagulation, flocculation, high-rate sedimentation, and filtration (granular 
media filtration (GMF) considered as a representative process) followed by advanced disinfection 
processes (UV irradiation and chlorination) for AIS removal. 

5.4.1 Coagulation/Flocculation 

Removal of total organic carbon (TOC), turbidity, and AIS of concern in the treatment process 
begins with the addition of a coagulant - such as aluminum salts, ferric chloride and/or polymer - 
mixed in a rapid mix chamber. Rapid mix is followed by flocculation with vertical shaft equipment. 
This allows for AIS of concern to be attached to the particles being formed so that removal can be 
enhanced through sedimentation and filtration. 

5.4.2 High-Rate Sedimentation 

A large percentage of the flocculated particles are then removed in a sedimentation basin equipped 
with plate settlers, where the floc meets the plates and sluffs off to the bottom of the basin. The 
basin is equipped with a solids removal system, such as a hose-less vacuum system, that removes 
settled solids accumulated at the bottom of the basin. The pre-treatment process is optimized to 
remove as much natural organic matter and AIS of concern, particulates, and other solid material as 
possible. The use of a coagulant results in additional solids generation and disposal. Plate settlers 
are a type of high-rate sedimentation and an option to conventional gravity sedimentation. Plate 
settlers are a proven technology with many successful installations in North Dakota drinking water 
treatment plants.  

5.4.3 Media Filtration 

Most surface water treatment facilities in the U.S. generally include a filtration process, such as GMF 
or cloth media filtration (CMF). Filtration has the benefits of removing a significant percentage of 
algae, sediment, AIS of concern, and other inorganic and organic particles from the surface water 
source.  



U.S. Department of the Interior | RISK AND CONSEQUENCE ANALYSIS 

BIOTA WATER TREATMENT OPTION ANALYSIS 5-6 
 

GMF is the process of removing suspended solids passing water through a porous granular 
medium. The removal of particles is performed by several mechanisms: sedimentation, 
interception, diffusion, and straining. The use of multiple stratified layers of media with increasing 
density and decreasing size removes larger solids near the bed top and smaller solids further down 
the filter bed. Filtration is commonly the final polishing step in the conventional water treatment 
process. It is designed to meet final treated water turbidity limits. GMF meets the requirements of 
USEPA drinking water regulations for achieving log-removal credits for Giardia and viruses, 
allowing for removal credits ahead of disinfection and a reduction of required inactivation from the 
disinfection processes.  

The GMF process provided for Option 3 is dual media filtration. Dual media filtration is proven to 
have high particle removal and filtered water quality. Dual media filtration typically uses a 
combination of sand and carbon media (anthracite or granular activated carbon (GAC)) with 
support media and underdrains at the base of the filter bed. This form of conventional media 
filtration is widely used in North Dakota for drinking water treatment and has been a standard 
drinking water treatment process in the U.S. for decades. Granular media filters provide good 
removal of particles, AIS of concern, and eliminate the potential shielding issue of particulates and 
organics associated with undesirable microbes. Properly operated GMF systems can be expected to 
produce a filtered water turbidity of less than 0.3 nephelometric turbidity units (NTU). The 
filtration process results in a gradual accumulation of entrapped solids within the granular media, 
which require intermittent removal by means of a filter backwash cycle. This cycle typically 
comprises both air scour and water wash phases to effectively loosen and flush out the retained 
solids. 

CMF utilizes an engineered cloth media made from thick pile fibers. The fibers provide filtration 
over the surface area and depth of the media. Historically, this process has been used solely in 
tertiary wastewater treatment processes for the removal of phosphorus and solids in stormwater 
and wastewater systems. Recently, select manufacturers have begun producing cloth media 
filtration process units designed for primary wastewater treatment applications. One significant 
disadvantage of cloth filtration for biota treatment is that no credit is currently given for log-
inactivation of the constituents targeted in this treatment unit. CMF vendors indicate that data is 
available and could be submitted to regulatory agencies to receive the log-removal/inactivation 
credits. CMF system have shown to have the capability of achieving effluent levels of less than 1 
NTU. 

Backwash water and solids captured from the sedimentation basin are further concentrated by a 
side stream plate settler sedimentation basin. The overflow from the sedimentation process will be 
returned to the head of the plant. The underflow from the sedimentation process will flow by 
gravity to a lagoon for decanting. The thickened solids in the lagoon are trucked offsite to the 
nearest landfill in the MRB. Decanted water from the lagoon is also pumped back to the head of the 
plant. 

5.4.4 UV and Chlorine Disinfection 

As with Option 2, enhanced disinfection consists of UV disinfection followed by chlorination in 
contact basins. UV disinfection supplements the filters upstream by adding to the 
removal/inactivation of Giardia, and chlorine disinfection provides the log-inactivation of viruses 
and AIS of concern that are not achieved by the UV reactors. 

Given the additional removal/inactivation of Giardia provided by filtration, the UV system is not 
required to provide the same dose required in Option 2. The UV system is being designed to 



U.S. Department of the Interior | RISK AND CONSEQUENCE ANALYSIS 

BIOTA WATER TREATMENT OPTION ANALYSIS 5-7 
 

provide the same 40 mJ/cm2 identified in Option 2 in order to provide the Giardia 
removal/inactivation necessary in the unlikely event that the entire filtration process needs to be 
bypassed. Although the UV system is designed for 40 mJ/cm2, it would operate at 25 mJ/cm2 if the 
filtration process remains effective. The system would be designed to increase the UV dose to 40 
mJ/cm2 if water quality monitoring (i.e. turbidity or ultraviolet transmittance (UVT)) indicates 
limited filtration functionality. 

The additional water treatment and disinfection provided by UV reduces the Giardia log-
inactivation and AIS removal potentially required by the chemical chlorine disinfection process. 
The serpentine contact basin included in this option is like that of Option 1, with the main 
difference being a smaller capacity and lower baffling factor as a lower contact time is necessary in 
this option due to the Giardia removal provided by filtration and the inactivation provided by the 
UV disinfection process. This option provides basic disinfection with 20.2 minutes of free chlorine 
contact time in a basin with a baffling factor of 0.66 at an expected residual of 1.0 mg/L in a 
serpentine disinfection contact basin with a calculated cT of 13.3 mg-min/L. Although the target 
chlorine residual is only 1.0 mg/L, the same chlorine storage capacity and transfer capacity is being 
assumed as for Options 1 and 2. Following chlorine disinfection, ammonia is fed into the 
chlorinated water stream to form chloramines in similar fashion to Option 1.  

5.5 OPTION 4 – ADVANCED TREATMENT 

Option 4 involves sand/grit removal, coagulation, flocculation, and membrane filtration followed by 